A air tools m Disc Grinder N

Model] NG150A-DSG NAKATANI KIKAI CO.,LTD.
PARTS LIST (Model] TANI KA

Q

No.| Code Name Of Part Q'ty No.| Code Name Of Part Q'ty
1 |C7355 | Throttle Body Assy 1 6| 9308| Ball Bearing 6201 1
1a 7350 | Throttle Body 1 7|C7414 | Cylinder Assy 1
1b 7353 | Throttle Bush 1 7a 7414 Cylinder 1
1c 7355 | Throttle Pin 6726 | 1 7b 9551| Spring Pin 38| 2
1d 9472 | Throttle Valve 1721 1 8| 7415| Rotor 1
1e 9215 | Throttle Spring 1 9| 7416| Vane 4
1f 9405 | O-Ring s12| 1 10| 7417| Rotor Bush 1
19 7352 | Throttle Cap 1 11| 7418| Lower Plate 1
1h 9552 | Lever Pin 322 1 12| 9309 Ball Bearing 6202| 1
1i |C7064 | Safety Lever Assy 1 13| 9307| Ball Bearing 6004| 1
1j 7451 | Housing Cap 1 14| 7421 Spindle 1
1k 9623 | Bolt M5*20 | 2 15| 9310| Ball Bearing 6203| 2
1l 9681 | Spring Washer M5| 2 16| 7423| Bearing Cap 1
2 |C7403 | Governor Valve Assy 1 17| 7424| Inner Flange 1
2a 7403 | Governor Spindle 1 18| 7425| Key 5*4*18| 1
2b 7404 | Governor Weight 2 19| 7426 Quter Flange 1
2c 9508 | Governor Weight Pin 2.5*23.8 | 2 20| 9644| Hex.Nut Ww5/8| 2
2d 7406 | Governor Valve 1 21|C7428 | Wheel Cover Assy 1
2e 9207 | Governor Spring  18*16.9| 1 21a | 7428| Wheel Cover 1
2f 7408 | Governor Spring Plate 1 21b 9603 | Hex.Bolt m8*25( 1
29 9502 | Governor Valve Pin 2168 | 1 21c 9641 | Hex.Nut m8| 1
2h 9734 | Gasket 14.520" | 1 21d 9683 | Spring Washer m8| 1
3| 7410 | Bearing Plate 1 22| 9404| O-Ring P14| 1
4| 7412 | Housing 1 W®| 9106| Coupling PM23| 1
7413 | Upper Plate 1 W®| 9818| Spanner 32mm| 1




